Chapter 5

Discussion, Conclusions & Recommendations

5.1 Discussion

5.1.1 Flow rate and Crepe Rubber Production Capacity:

The designed flow rate of the ETP at Eheliyagoda Rubber Factory is
50m3/d and for the ETP at Parakaduwa Factory it is 60m3/d. The
average flow rates during the study period for Eheliyagoda rubber factory
and Parakaduwa Rubber Factory ar and 60m3/d respectively.
Due to the reduced flow rate of the Eheliyagoda Factory, hydraulic
retention times of the biological treatment units are increased from six to
ten days for MAL and three to five days for Maturation pond. ETP of the
Parakaduwa Factory runs its original designed capacity. The average
crepe rubber production capacity for Eheliyagoda Factory is 789.5kg/d

and Parakaduwa Factory it is 1401.2kg/d.

The high quantity of wastewater generated from the crepe rubber

production process has always been observed in both rubber factories.

79




In Eheliyagoda Factory for one tonne of crepe rubber production,
wastewater generated is about 38m3 and for Parakaduwa Factory it is

about 43ms3.

However as described in the Industrial Pollution Control Guidelines for
Natural Rubber Industry (1992), for the production of one tonne of crepe
rubber, the average wastewater production including serum water is
32m3. Therefore it is observed that the Eheliyagoda Factory uses 19%
more water and the Parakaduwa Factory uses 34% more water than the
water quantity stated in the Guidelines for Natural Rubber Industry.
Since the Parakaduwa Factory uses more water than the Eheliyagoda
Factory, the wastewater generated is more dilute in Parakaduwa Factory

ﬂlan t.}lat Of the Ehe]j _;lg ] o Factorv

5.1.2 Characteristics of influent to each ETP:

Even though flow proportionate composite samples would have given
better representative samples, due to the practical difficulty of sampling
and transport of samples, grab samples taken from the collection tanks
were used for the analysis.

During the study period the general characteristics of influent BODs to
ETP at Eheliyagoda Factory varied from 620 mg/1 to 1280 mg/1 and the

average influent value of BODs is about 878 mg/l with the standard

80



deviation of 226. The COD values of the influent to the ETP at
Eheliyagoda Factory has always been observed in the range of 3100mg/1
to 6400mg/l and the average value is 4656mg/l with the standard
deviation of 1249. When considering the characteristics of influent BODs
at the Parakaduwa Factory it is varied from 450mg/l to 1080mg/l and
the average value of influent BODs is 787mg/1 with the standard
deviation of 191. The COD values of the influent of the ETP at
Parakaduwa Factory vary from 5200mg/1 to 1600mg/1 and the average is
3730mg/1 with the standard deviation of 993. While the considerable
variation of the influent characteristics are observed in both systems,
and the influent characteristics of the Eheliyagoda factory shows higher
variation than that of the Parakaduwa Factory. This range variation is a
burden to the biological process like activated sludge process, as the
system cannot adopt quickly t : These variations of the
characteristics of influent may be due to the changes in weather pattern.
Latex tapping activities are generally affected by the weather and the
quantities of latex production are decreased with the adverse weather
condition. In year 2001 the study area has been experiencing heavy rain
during April and May and then from May to August, the amount of rain

received decreased gradually.

An equalization tank can be used to overcome the operational problems

caused by variations of the influent wastewater flow rate and strength, to

81




improve the performance of the downstream processes and to reduce the
size and cost of downstream treatment facilities. Apart from improving
the performance of most treatment operations and processes equalization
tank is an attractive option for upgrading the performance of overloaded
treatment plants. The correct volume required for flow rate equalization
is determined by using an inflow mass diagram in which the cumulative
inflow volume is plotted verses the time of the day. (Matcalf & Eddy,

1995)

Both these treatment systems, which do not have an equalization facility,
consist of collection tanks where the capacities are 15mS3 in Eheliyagoda

Factory and 40m?3 in Parakaduwa Factory.

Since the ETP at Parakaduwa Factory is an activated sludge system,
which is more sensitive than mechanical aerated lagoon system, and it
operates at its maximum flow rate, installation of an equalization tank
prior to biological treatment units can be recommended to improve the

performance of this system.

pH of the wastewater generated in both factories is acidic and always it is
less than 6.0. As described in chapter 2, for anaerobic treatment the
effective pH range is pH 6.4 — 7.2 (Eckenfeder 1989) and for the general

range of operation of aeration system is between pH 6.5 and 8.5. As per

82




the table 4.3 in chapter 4, BODs and COD removal efficiencies of the
anaerobic treatment in both treatment plants are less than 30%. This
shows that the anaerobic treatment process in both treatment plants is
not operated efficiently. In both treatment processes lime is added to
neutralize the wastewater. In Eheliyagoda Factory lime is added to the
first compartment of the anaerobic tank and Parakaduwa Factory it is
added to the serum collecting tanks. Low efficiency of anaerobic
treatment in both treatment processes may be due to inadequate
neutralization (alkalinity) of the wastewater. Therefore both systems
should have an adequate collection capacity with pH correction of raw

wastewater.

5.1.3 Characteristics of the treated wastewater of each ETP:

During the study period the average effluent BODs of the ETP at
Eheliyagoda Factory is 53 mg/1 with the standard deviation of 17, and
60% of the BODs readings meet the CEA standards of 50 mg/l. In
Parakaduwa Factory the average effluent BODs of this ETP is about
77mg/1 with the standard deviation of 23, and 22% of the BODs readings
of the effluent obtained during the study period meet the CEA standards
of 50mgl. The average effluent COD value of Eheliyagoda Factory is
229mg/1 with the standard deviation of 75 and for Parakaduwa Factory it

is 340mg/1 with the standard deviation of 80. The results of the treated

83




effluent of Eheliyagoda Factory show that 90% of the COD readings meet
the CEA standards of 400mg/1 and for Parakaduwa Factory, 78% of the

COD readings meet the CEA standards.

The average TSS values of the effluent of the effluent treatment plants at
Eheliyagoda Factory and Parakaduwa Factory are 315mg/1 and 171mg/1
respectively. The TSS of the treated wastewater of both treatment
systems are exceeding the standard of 50mg/l. The high TSS value of
the ETP at Eheliyagoda Factory may be due to high algae content in the
ponds. The bulking sludge condition where the settling is retarded and
cell escape in the effluent may be the reasons for the high TSS in the
effluent of Parakaduwa Factory.

It is noticeable that, the variations of the treated wastewater
characteristics except TSS are lower in Eheliyagoda Factory than that of

the Parakaduwa Factory.

5.1.4 Removal efficiency:

Total BODs, COD & TSS removal efficiencies of the ETP at Eheliyagoda
Factory are 93.5%, 94.5% and 67.5% respectively. The ETP at
Parakaduwa Factory such removal efficiencies are 90.5%, 91.3% and
68.3% respectively. In both treatment systems BODs and COD removal

efficiencies are exceeding 90%, but TSS efficiency is less than 70%.

84



Both effluent treatment systems consist of anaerobic treatment followed
by aerobic/ facultative type treatment. Therefore only difference between
these two treatment systems is the aerobic/facultative type treatment
unit. In ETP at Eheliyagoda Factory this aerobic/facultative type
biological treatment is lagoon/pond system where the mechanical
aerated Lagoon followed by a maturation pond, but in ETP at
Parakaduwa Factory it is an activated sludge aeration tank followed by a

clarifier.

In addition to the above, ETP at Parakaduwa Factory consists of a sand
bed as a last treatment unit where the average TSS removal efficiency is
78%.

Average BODs, COD & ISS removal efficienicies of MAL in the ETP at
Eheliyagoda are 77.3%, 79.7% and 48.6%. Average BODs, COD & TSS
removal efficiencies of Activated Sludge Process in the ETP at

Parakaduwa Factory are 73.2%, 76.2% and 44.2%.

As pointed out by Arceivala (1986), BOD removal efficiency for a MAL
(facultative type) and an activated sludge process are 70- 90% and 85-

93% respectively.

In the activated sludge process of the Parakaduwa Factory BOD removal

efficiency is less than the value mentioned in the literature, and in the

85



mechanical aerated lagoon process BODs & COD removal efficiencies are
within the range mentioned in the literature. When comparing these two
systems, removal efficiencies of BODs, & COD of the mechanical aerated

lagoon are higher than that of the activated sludge process.

5.1.5 Process control of the Activated Sludge Process at Parakaduwa

Rubber Factory:

As pointed out in chapter 2, an activated sludge process needs very good
process control to achieve high levels of treatment performance than the
mechanical aerated lagoon system. The MLSS, F/M ratio, DO level and
SVI of the aeration tank are the main factors that can be used to control

the activated sludge process.

MLSS values have been observed in the range of 3950mg/l1 and
5800mg/]1 and this values center around 4911mg/l. As discussed in
chapter 2, a good floc in the aeration tank might be formed in mixed
liquor at 3000mg/! of suspended solids. The high MLSS concentrations
observed during the study period may be one reason for the bulking in
the activated sludge process. Table 4.5 also shows the F/M ratio and it
has been in the range of 0.16 to 0.23 per day with an average of 0.19 per
day. The theoretical F/M ratio usually required for proper performance

in an activated sludge plant is 0.6 per day in warm climatic countries

86



(Arceivala 1994). This low F/M ratio has resulted due to the high-
suspended solids concentration or high MLSS concentration prevailing in

the aeration tank during the study period.

As shown in table 4.6 in chapter 4, the DO level in the aeration tank has
always been less than 1mg/l. The amounts of DO required for treating
wastewater depends on the oxygen demand of the microorganisms in the
sludge, which oxidize both carbonaceous and nitrogenous wastes. As
discussed in chapter 2, an adequate mixed liquor dissolved oxygen
concentration for a nitrifying plant, it is 2mg/1 (Horan, 1990).

Average value of the SVI is 108 and it is in the desirable range. As
discussed in chapter .2 this value may be due to high MLSS
concentrations in the aeration tank and this higher MLSS value is not
desirable. Therefore the SVI values obtained during the study period do
not show the actual picture of sludge conditions. The settled sludge
volume in 30 minutes was 538ml of the 1000ml-graduated cylinder. As
highlighted in the literature, a good floc in the aeration tank would settle
to 25% of its original volume in 30 minutes, which corresponds to 250ml
of the 1000ml graduated cylinder. Thus the settled sludge volume (in 30
minutes) should be less than 250ml for a good floc. The value of 538ml
obtained shows that the floc formed in the aeration tank is not a well

settling floc.

87



5.1.6 Unit Cost Calculations & Cost Comparison of the Treatment

Processes

As shown in table 4.10 in chapter 4, the capital investment for the
treatment of 50m3 of rubber effluent through mechanical aerated lagoon
system at Eheliyagoda Factory is Rs. 3,509,574.00 while that of treating
60m3 of rubber effluent through activated sludge system at Parakaduwa
Factory is Rs 2,802,183.00. For comparison, considering the treatment
60m3 of raw rubber effluent of mechanical aerated lagoon system and
activated sludge system are Rs.4, 211,488.80 and Rs.2, 802,183.00